


 

 
i 

TABLE OF CONTENTS 
Page No. 

or Following 
 
SECTION 1–INTRODUCTION 
 

1.01 Purpose and Scope ..................................................................................  1-1 
1.02 Location of Study ......................................................................................  1-1 
1.03 Related Studies, Reports, and Drawings ..................................................  1-1 
1.04 Abbreviations ...........................................................................................  1-2 

 
SECTION 2–EXISTING WASTEWATER TREATMENT FACILITIES 
 

2.01 Background ..............................................................................................  2-1 
[...]
5.01-1 CPR Proposed Project Opinion of Probable Cost .....................................  5-1 
5.02-1 Proposed Project Implementation Schedule .............................................  5-2 
 
 

FIGURES 
 

1.02-1 WWTP Location Map ...............................................................................  1-1 
 
2.01-1 Waste Water Treatment Plant Site Plan ...................................................  2-2 
 
3.01-1 Option 2 Layout ........................................................................................  3-4 
3.01-2 Option 3 Layout ........................................................................................  3-4 
3.01-3 Option 4 Layout ........................................................................................  3-4 
3.02-1 Process Flow Diagrams for Biological Nutrient Removal ..........................  3-5 
 

 
 

APPENDICES 
 
 

APPENDIX A–PHOSPHOROUS REMOVAL TESTING RESULTS 
APPENDIX B–OPINION OF PROBABLE CONSTRUCTION COSTS 
APPENDIX C–OEPA CAPABILITY STUDY FORM 
APPENDIX D–CHEMICAL STORAGE TANK QUOTE 
APPENDIX E–FINANCIAL IMPACT SUMMARY 



 

 

 
SECTION 1 

INTRODUCTION 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 1–Introduction 

 

 

Prepared by Strand Associates, Inc.  1-1 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S1.docx 

This section describes the purpose and scope of the report and the location of the study area. It also 

summarizes previous and related studies and reports. A list of abbreviations is provided as an aid to the 

reader. 

 

1.01 PURPOSE AND SCOPE 

 

The City of Mount Vernon, Ohio (City) owns wastewater conveyance and treatment facilities that provide 

service to the City’s residents, businesses, and industries. Treatment facilities include a 5.0 million 

gallons per day (mgd) (permitted average flow) wastewater treatment plant (WWTP), located at 

3 Cougar Drive, Mount Vernon, Ohio, Knox County, discharging to the Kokosing River. 

 

In response to Ohio Senate Bill 1 (2015), the Ohio Environmental Protection Agency (OEPA) has required 

all major dischargers to complete and submit a study by December 1, 2017, to evaluate the technical and 

financial capability of its existing facility to reduce the final effluent discharge of phosphorus to 

1.0 milligrams per liter (mg/L). This report will complete the technical and financial capability evaluation 

to meet the OEPA requirements. 

 

1.02 LOCATION OF STUDY 

 

The service area for the WWTP includes the entire incorporated City, located in central Knox County at 

the intersection of US 36, State Route (SR) 3, and SR 13, as well as portions of Clinton Township. 

Figure 1.02-1 shows the location of the WWTP site. The facility is located on Cougar Drive, off Mt. Vernon 

Avenue, on the southeast side of the City. 

 

1.03 RELATED STUDIES, REPORTS, AND DRAWINGS 

 

A. Wastewater Treatment Plant Operations and Maintenance Manual, prepared by Malcolm 

Pirnie/Arcadis, October 2014. 

 

B. Wastewater Treatment Plant Upgrades, prepared by Malcolm Pirnie, September 2010. 

 

C. Wastewater Treatment Plant Operating Plan, prepared by Malcolm Pirnie, July 2009. 

 

D. Septage Receiving Station Preliminary Study, prepared by Floyd Browne Group, 

December 2007. 

 

E. Wastewater Treatment Plant Influent Screenings and Aeration Facilities, prepared by 

BBS Corporation, 2005. 

 

F. Wastewater Treatment Plant Master Plan, prepared by Finkbeiner, Pettis & Strout, Inc., 

August 2003. 

 

G. Wastewater Treatment Plant Improvements–Solids Handling Facilities, prepared by 

Finkbeiner, Pettis & Strout, Inc., 1990. 

 



Path: S:\COL\4900--4999\4962\005\Data\GIS\Figure 1.02-1.mxd                                                              User: kevine                                 Date: 8/24/2017                                Time: 8:43:00 AM

WWTP LOCATION MAP

PHOSPHORUS REMOVAL PLANNING REPORT
MT. VERNON, OHIO FIGURE 1.02-1

4962.005

Service Layer Credits: Sources: Esri, HERE, DeLorme, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China (Hong Kong), Esri Korea, Esri (Thailand), MapmyIndia, NGCC, ©

¯
0 8,600 17,2004,300

Feet

_̂WWTP



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 1–Introduction 

 

 

Prepared by Strand Associates, Inc.  1-2 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S1.docx 

1.04 ABBREVIATIONS 

 

ADF average daily flow 

alum aluminum sulfate 

BOD biochemical oxygen demand 

BOD5 five-day biochemical oxygen demand 

BPR biological phosphorus removal 

CBOD carbonaceous biochemical oxygen demand 

CBOD5 five-day carbonaceous biochemical oxygen demand 

City City of Mount Vernon, Ohio 

CPR chemical phosphorus removal 

DEFA Division of Environmental Financial Assistance  

ferric ferric chloride 

FRP fiberglass reinforced plastic 

GLUMRB Great Lake–Upper Mississippi River Board 

gpm gallons per minute 

gpm/sq ft gallons per minute per square foot 

HRT hydraulic retention time 

lbs/day pounds per day 

mg/L milligrams per liter (parts per million in dilute solutions) 

mgd million gallons per day 

ML mixed liquor 

NH3-N ammonia nitrogen 

NPDES National Pollutant Discharge Elimination System 

OEPA Ohio Environmental Protection Agency 

OPC opinion of probable cost 

PAO phosphorus accumulating organism 

PO4-P phosphate 

ppmv parts per million by volume 

PRI primary influent 

PRC phosphorus removal chemical 

RAS return activated sludge 

sBOD5 solubule five-day biochemical oxygen demand 

SCADA supervisory control and data acquisition 

SR State Route 

SWD side water depth 

TKN total Kjeldahl nitrogen 

TP total phosphorus 

TSS total suspended solids (or SS) 

VFA volatile fatty acid 

VFD variable frequency drive 

WAS waste activated sludge 

WPCLF Water Pollution Control Loan Fund  

WWTP wastewater treatment plant 



 
SECTION 2 

EXISTING WASTEWATER TREATMENT FACILITIES 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-1 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

2.01 BACKGROUND 

 

The WWTP was originally constructed in 1952 and included: 

 

 Construction of the Pump and Control Building with comminutor, bypass manual bar 

screen, two horizontal grit channels, and three primary pumps 

 Construction of two preaeration tanks 

 Construction of two primary settling tanks 

 Construction of two anaerobic digesters with floating covers 

 Construction of the Digester Building with boiler, two sludge recirculation pumps, and one 

sludge transfer pump 

 

The 1972 secondary treatment project included: 

 

 Replacement of the comminutor and bypass manual bar screen with a mechanically 

cleaned chain and rake type screen 

 Replacement of the three primary pumps with four new primary pumps 

 Conversion of the preaeration tanks to an aerated grit tank 

 Construction of the Grit Building 

 Construction of two additional primary settling tanks 

 Construction of the Primary Sludge Building 

 Construction of two secondary treatment units with contact zone, reaeration zone, final 

clarifier, aerobic digestion zone, and return activated sludge (RAS) and waste activated 

sludge (WAS) air lift pumps 

 Construction of the Secondary Treatment Building with four secondary pumps, five 

centrifugal blowers, two sludge concentrators and associated feed pumps, sludge loadout 

facilities, one standby power generator, and chemical storage and feed facilities for 

gaseous chlorine, polymer, and coagulant 

 Construction of the chlorine contact tanks and associated water supply, froth spray, and 

sump pumps 

 

The 1990 dechlorination facilities project included: 

 

 Construction of the Dechlorination Building 

 Construction of the dechlorination chamber at the effluent end of the chlorine contact tanks 

 

The 1990 solids handling improvements project included: 

 

 Construction of two 50 foot-0 inch-diameter sludge holding tanks with floating covers and 

two sludge recirculation pumps 

 Rehabilitation of two existing 40 foot-0 inch-diameter sludge digesters 

 Construction of sludge loadout station 

 Construction of new Sludge Control Building 

 Modifications to existing Digester Building and Secondary Treatment Building 

 Removal of two sludge concentrators and addition of gravity belt thickener, two sludge 

feed pumps, two thickened sludge feed pumps, and digester gas mixing equipment 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-2 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

The 2005 influent screenings and aeration facilities project included: 

 

 Demolition of existing grit removal equipment 

 Construction of new screening building with two new mechanically cleaned bar screens 

and two washer-compactors 

 Replacement of secondary unit aeration equipment, including blowers, aeration piping, 

and diffusers 

 

The 2010 improvements project included: 

 

 Replacement of primary pumps, piping, valves, and appurtenances 

 Installation of variable frequency drives (VFDs) for the primary and secondary pumps 

 Construction of septage receiving station, including building, wet wells, and truck scale 

 Construction of new main electrical service, switchgear, standby generator, and automatic 

transfer switch 

 Improvements to the supervisory control and data acquisition (SCADA) system 

 

The current WWTP is rated for 5.0 mgd average daily flow and includes raw wastewater screening, 

primary pumping, aerated grit removal, primary settling, secondary pumping, contact stabilization 

activated sludge, secondary clarification, chlorination, and dechlorination.  Biosolids processing includes 

anaerobic digestion of primary sludge, aerobic digestion and gravity thickening of WAS, and sludge 

holding before disposal by land application.  

 

Figure 2.01-1 shows a site plan of the WWTP. 

 

2.02 INFLUENT FLOWS AND LOADINGS 

 

Influent flow is measured by a 16-inch magnetic flow meter on the discharge side of the primary pumps.  

Effluent flow is measured by a level sensor in the dechlorination chamber.  Influent flow data for 

January 2015 through June 2017 is summarized in Table 2.02-1.  The influent flows are used in this 

report as the basis for nutrient loading pounds per day (lbs/day) calculations. The permitted design 

average daily flow is 5.0 mgd. The peak hourly design flow is 12.5 mgd. 

 

  



Path: S:\COL\4900--4999\4962\005\Data\GIS\Overall Waste Water Treatment Plant Figure 2.01-1.mxd                                                              User: scottw                                 Date: 8/16/2017                                Time: 9:13:24 AM

W
AS

TE
 W

AT
ER

 T
RE

AT
M

EN
T 

PL
AN

T 
SI

TE
 P

LA
N

PH
OS

PH
OR

US
 R

EM
OV

AL
 P

LA
NN

IN
G 

RE
PO

RT
MT

. V
ER

NO
N,

 O
HI

O

FIGURE 2.01-1
4962.005

SECONDARY TREATMENT UNIT NO. 1

SLUDGE HOLDING TANKS

DIGESTERS

ADMINISTRATION BUILDING

SCREEN BUILDING

GARAGE

PRIMARY SETTLING TANK NO. 3 & 4

SECONDARY TREATMENT UNIT NO. 2

MAINTENANCE BUILDING

GRIT BUILDING

PRIMARY SLUDGE
BUILDING

PUMP AND CONTROL BUILDING

SLUDGE DRYING BED

DECHLORINATION
BUILDING

SECONDARY TREATMENT BUILDING
SLUDGE CONTROL BUILDING

DIGESTER BUILDING

SEPTAGE RECEIVING STATION

CHLORINE CONTACT TANKS

COUGAR DRIVE

AE
RO

BIC
D I

GE
ST

IO
N

ZO
NE

RE
AE

RA
TIO

N
ZO

NE

CO
NT

AC
TZ

ON
E

FIN
AL

CL
AR

IFI
ER

PRIMARY SETTLING TANK NO. 1 & 2

GRIT TANK

Service Layer Credits:  Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community

³

0 100 20050
Feet



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-3 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

 

 

 

  Influent Daily Average Flow (mgd) 

  2015 2016 2017 

JAN 3.08 2.79 3.36 

FEB 2.80 2.98 3.36 

MAR 3.75 3.90 3.93 

APR 4.36 3.61 3.44 

MAY 3.07 3.05 3.12 

JUN 3.74 2.38 2.52 

JUL 2.77 1.96  
AUG 1.85 2.08  
SEP 1.78 2.02  
OCT 1.69 2.05  
NOV 1.80 1.96  
DEC 3.02 2.79  

     
AVG 2.81 2.63 3.29 

MAX 4.36 3.90 3.93 

MIN 1.69 1.96 2.52 
 

      Table 2.02-1  Influent Daily Average Flow Summary 

 

 

Summaries of the influent wastewater concentrations and loadings for five-day carbonaceous 

biochemical oxygen demand (CBOD5), total suspended solids (TSS), and ammonia (NH3-N) are shown 

in Table 2.02-2, Table 2.02-3, and Table 2.02-4. The WWTP does not routinely test for influent total 

Kjeldahl nitrogen (TKN) or phosphate (PO4-P). Influent samples are taken from the basement of the 

primary building where the influent flow enters the facility via an automatic sampler. 
 

 

  2015 2016 2017 

  mg/L lb/day mg/L lb/day mg/L lb/day 

JAN 156 3,771 163 3,738 137 3,699 

FEB 157 3,502 155 3,672 136 3,645 

MAR 141 2,895 109 3,330 141 4,117 

APR 117 3,236 123 3,514 153 3,956 

MAY 137 3,112 121 3,041 153 3,131 

JUN 118 2,980 178 3,450 157 3,244 

JUL 119 2,500 207 3,376   
AUG 207 3,202 220 3,740   
SEP 207 2,832 237 3,954   
OCT 206 2,894 188 3,206   
NOV 217 3,249 248 4,041   
DEC 194 3,315 181 3,863   

        
AVG 165 3,124 178 3,577 146 3,632 

MAX 217 3,771 248 4,041 157 4,117 

MIN 117 2,500 109 3,041 136 3,131 
 

        Table 2.02-2  Influent CBOD5 Daily Average Concentration and Load 

  



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-4 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

 

 

 

  2015 2016 2017 

  mg/L lb/day mg/L lb/day mg/L lb/day 

JAN 148 3,557 188 4,193 149 3,991 

FEB 181 4,003 139 3,370 146 3,914 

MAR 142 3,838 123 3,700 169 4,811 

APR 187 6,263 142 4,168 183 4,847 

MAY 164 3,695 122 3,061 206 5,092 

JUN 150 4,034 179 3,576 181 3,636 

JUL 148 3,445 227 3,727   
AUG 206 3,187 233 3,995   
SEP 242 3,598 251 4,204   
OCT 201 2,820 236 4,023   
NOV 199 2,966 280 4,585   
DEC 182 3,817 193 4,239   

        
AVG 179 3,768 193 3,903 172 4,382 

MAX 242 6,263 280 4,585 206 5,092 

MIN 142 2,820 122 3,061 146 3,636 
 

      Table 2.02-3  Influent TSS Daily Average Concentration and Load 

 

 

  2015 2016 2017 

  mg/L lb/day mg/L lb/day mg/L lb/day 

JAN 9.9 288 17.0 376 11.2 326 

FEB 11.7 302 18.1 354 11.2 323 

MAR 15.5 338 10.3 316 9.3 408 

APR 11.9 256 10.7 314 9.2 329 

MAY 11.1 231 12.5 349 7.6 196 

JUN 19.8 404 16.3 328 17.0 428 

JUL 14.1 352 21.6 452   
AUG 22.5 374 26.3 426   
SEP 19.3 306 36.1 603   
OCT 24.1 350 24.0 426   
NOV 22.5 320 7.4 126   
DEC 20.8 385 24.5 481   

        
AVG 16.9 325 18.7 379 10.9 335 

MAX 24.1 404 36.1 603 17.0 428 

MIN 9.9 231 7.4 126 7.6 196 
 

       Table 2.02-4  Influent NH3-N Daily Average Concentration and Load 

 

 

Additional influent testing performed between October 2016 and June 2017 showed an average 

influent total phosphorus (TP) concentration of 2.79 mg/L, with a range of 0.68 to 4.02 mg/L over 

15 samples.   

 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-5 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

Additional influent testing performed in February 2017 showed an average influent TKN 

concentration of 18.82 mg/L, with a range of 16.30 to 21.20 mg/L over five samples. 

 

2.03 NPDES PERMIT REQUIREMENTS 

 

The National Pollution Discharge Elimination System (NPDES) permit limits currently in effect at the 

WWTP are presented in Table 2.03-1. The facility is operating under an NPDES permit 

(Permit No. 4PD00100*MD) that was effective March 1, 2015 and expires July 31, 2019.  

  



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-6 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

 

 

Parameters Limit Type 
Limits and 

Units 
Sample 

Frequency 
Sample 

Type Notes 

Water Temperature  °C Daily Continuous  

Dissolved Oxygen (DO) Daily Min 5.0 mg/L Daily Multiple Grab  

pH Daily Max 9.0 S.U. 1/Day Multiple Grab  

pH Daily Min 6.5 S.U. 1/Day Multiple Grab  

CBOD5  Weekly Avg 40 mg/L 3/Week 24-hr Comp Nov 1 to Apr 30 

CBOD5 Monthly Avg 25 mg/L 3/Week 24-hr Comp Nov 1 to Apr 30 

CBOD5  Weekly Avg 23 mg/L 3/Week 24-hr Comp May 1 to Oct 31 

CBOD5 Monthly Avg 15 mg/L 3/Week 24-hr Comp May 1 to Oct 31 

TSS Weekly Avg 45 mg/L 3/Week 24-hr Comp Nov 1 to Apr 30 

TSS Monthly Avg 30 mg/L 3/Week 24-hr Comp Nov 1 to Apr 30 

TSS Weekly Avg 23 mg/L 3/Week 24-hr Comp May 1 to Oct 31 

TSS Monthly Avg 15 mg/L 3/Week 24-hr Comp May 1 to Oct 31 

Oil and Grease Daily Max 10 mg/L 1/2 Weeks Grab  

NH3-N Weekly Avg 6 mg/L 3/Week 24-hr Comp May 1 to Oct 31 

NH3-N Monthly Avg 4 mg/L 3/Week 24-hr Comp May 1 to Oct 31 

NH3-N  mg/L 3/Week 24-hr Comp Nov 1 to Apr 30 

Nitrogen Kjeldahl, Total  mg/L 1/Month 24-hr Comp  

Nitrite Plus Nitrate, Total  mg/L 1/Month 24-hr Comp  

Phosphorus, Total (P)  mg/L 1/Week 24-hr Comp  

Cyanide, Free  mg/L 1/Quarter Grab  

Nickel, Total Recoverable  µg/L 1/Quarter 24-hr Comp  

Zinc, Total Recoverable  µg/L 1/Quarter 24-hr Comp  

Cadmium, Total Recoverable  µg/L 1/Quarter 24-hr Comp  

Lead, Total Recoverable  µg/L 1/Quarter 24-hr Comp  

Chromium,  
Total Recoverable 

 
µg/L 1/Quarter 24-hr Comp  

Copper, Total Recoverable  µg/L 1/Quarter 24-hr Comp  

Chromium,  
Dissolved Hexavalent 

 
µg/L 1/Quarter Grab  

E. coli Weekly Avg 284 #/100mL 3/Week Grab May 1 to Oct 31 

E. coli Monthly Avg 126 #/100mL 3/Week Grab May 1 to Oct 31 

Flow Rate  mgd 1/Day Continuous  

Chlorine, Total Residual Daily Max 0.038 mg/L 1/Day Multiple Grab May 1 to Oct 31 

Mercury, Total (Low Level)  ng/L 1/Quarter Grab  

Acute Toxicity,  
Ceriodaphnia dubia 

 
TUa 1/Year 24-hr Comp 

July 

Chronic Toxicity, 
Ceriodaphnia dubia 

 
TUc 1/Year 24-hr Comp 

July 

Acute Toxicity,  
Pimephales promelas 

 
TUa 1/Year 24-hr Comp 

July 

Chronic Toxicity,  
Pimephales promelas 

 
TUc 1/Year 24-hr Comp 

July 

Residue, Total Filterable  mg/L 1/Quarter 24-hr Comp  
 

Table 2.03-1  City of Mount Vernon Current NPDES Permit Limits 

 

 

  



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-7 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

 

2.04 WASTEWATER TREATMENT PERFORMANCE 

 

The WWTP has consistently met the effluent limits in the NPDES permit producing a high quality effluent 

for discharge into the Kokosing River. Tables 2.04-1 through 2.04-4 summarize the facility’s average 

monthly effluent CBOD5, TSS, NH3-N, and PO4-P concentrations and loads, respectively, from 

January 2016 to June 2017. 

 

  2016 2017 

  mg/L lb/day mg/L lb/day 

JAN 7.8 183 7.3 203 
FEB 9.9 267 5.6 157 
MAR 9.7 310 6.1 199 
APR 8.8 272 4.3 122 
MAY 6.0 153 4.0 87 
JUN 6.3 127 4.3 92 
JUL 9.0 149   
AUG 6.2 104   
SEP 6.5 109   
OCT 3.6 62   
NOV 4.5 73   
DEC 6.4 151   

      
AVG 7.0 163 5.3 143 

MAX 9.9 310 7.3 203 

MIN 3.6 62 4.0 87 
 

           Table 2.04-1  Effluent CBOD5 Daily Average Concentration and Load 

 

  



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-8 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

 

 

 

  2016 2017 

  mg/L lb/day mg/L lb/day 

JAN 11.3 263 10.4 286 

FEB 11.6 315 7.7 213 

MAR 11.1 366 7.1 236 

APR 12.9 407 5.8 168 

MAY 8.7 222 6.0 157 

JUN 7.2 142 5.5 104 

JUL 11.5 190   
AUG 6.8 117   
SEP 8.2 138   
OCT 6.6 113   
NOV 7.8 126   
DEC 12.5 301   

     
AVG 9.7 225 7.1 194 

MAX 12.9 407 10.4 286 

MIN 6.6 113 5.5 104 
 

              Table 2.04-2  Effluent TSS Daily Average Concentration 
           and Load 

 
 

 
 

2016 2017 
 

mg/L lb/day mg/L lb/day 

JAN 3.6 83 4.9 143 

FEB 3.2 87 3.4 95 

MAR 4.5 138 3.1 101 

APR 4.6 135 2.9 80 

MAY 2.8 72 2.0 54 

JUN 2.1 43 1.9 39 

JUL 2.2 37   
AUG 2.5 43   
SEP 2.3 39   
OCT 1.4 24   
NOV 2.3 36   
DEC 3.2 72   

      
AVG 2.9 67 3.0 85 

MAX 4.6 138 4.9 143 

MIN 1.4 24 1.9 39 
 

   Table 2.04-3  Effluent NH3-N Daily Average  

           Concentration and Load 

 

 

  



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.  2-9 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S2.docx\111517 

 
 

  2016 2017 

  mg/L lb/day mg/L lb/day 

JAN 2.1 49 2.1 57 

FEB 2.3 50 2.4 74 

MAR 1.8 56 2.5 63 

APR 2.0 53 2.3 63 

MAY 2.0 50 2.1 55 

JUN 3.1 55 2.7 56 

JUL 3.4 55   
AUG 3.4 56   
SEP 3.4 57   
OCT 3.4 58   
NOV 3.3 55   
DEC 2.7 53   

      
AVG 2.7 54 2.3 61 

MAX 3.4 58 2.7 74 

MIN 1.8 49 2.1 55 
 

          Table 2.04-4  Effluent PO4-P Daily Average Concentration 
         and Load 

 

 

Analysis of this data showed removal efficiencies for CBOD5 and TSS exceeding 95 percent.  The 

removal efficiency for ammonia exceeded 83 percent despite the low hydraulic residence time associated 

with the contact stabilization process.  The removal efficiency for phosphorus was found to be minimal 

and highly variable. 



 
SECTION 3 

IDENTIFICATION OF ALTERNATIVES 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 3–Identification of Alternatives 

 

 

Prepared by Strand Associates, Inc.  3-1 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S3.docx\111517 

This section provides descriptions of the alternative treatment modifications considered for the 

Mount Vernon WWTP. The alternatives were selected to meet the City’s future TP limit. The alternatives 

discussed are CPR, BPR, and side stream treatment. Evaluation of the alternatives is discussed in 

Section 4. 

 

3.01 CHEMICAL PHOSPHORUS REMOVAL (CPR) 

 

Chemical phosphorus removal (CPR) involves the addition of a metal salt to flocculate and precipitate 

soluble phosphorus in wastewater. The precipitated phosphorus is then removed during clarification or 

filtration. CPR is a relatively simple and reliable process as it is based on stoichiometric ratios; however, 

these ratios are affected by competing chemical reactions, which is why jar testing is typically 

recommended to determine chemical dosages. Jar testing results are discussed in the following 

sub-section. 

 

Typical application points for CPR occur before clarification or filtration. At the Mount Vernon WWTP, the 

phosphorus removal chemical (PRC) could be added to the primary influent (PRI) at the grit tank effluent 

channel before flow splitting to the four primary settling tanks.  Or the PRC could be added to the mixed 

liquor (ML) before the final clarifiers by feeding it into the two secondary treatment unit contact zones. 

 

Several PRCs are available for CPR, but ferric chloride (ferric) and aluminum sulfate (alum) are two of 

the most commonly used. Alum is typically favored in soft water applications, whereas ferric is used in 

more hard water applications. Both chemicals can affect sludge quantity, thickening, and dewaterability 

and can also lower the pH of the wastewater. Ferric is reddish in color, which can cause staining of 

equipment.  

 

A. Chemical Jar Testing 

 

Chemical jar testing was completed in June 2017 with ferric and alum. The chemical jar tests were used 

to determine which PRCs effectively lowered the phosphorus level below the proposed permit value of 

1.0 mg/L. The CPR system would be designed to remove phosphorus to a concentration of 70 percent 

of the limit to allow for a safety factor.  

 

The results show that ferric performed well reducing TP concentrations to under 1.0 milligrams per liter 

(mg/L) for the primary clarifier influent sample. However, it was unable to reduce phosphorus 

concentrations to under 1.0 mg/L for the ML sample. The alkalinity in the ML sample is low, and the 

addition of ferric lowered the samples pH out of the ideal range for CPR to work. Thus, ferric was never 

able to reduce TP below 1.0 mg/L because of low pH as the reaction does not perform well under 

approximately pH 6.5.  

 

The results show that alum performed well for both the PRI and ML samples and was able to consistently 

reduce TP concentrations below 1.0 mg/L TP by the third dosing point at 120 volumetric parts per million 

(ppmv). It is noteworthy that the PRI TP concentration was lower than the ML TP concentration, which 

may indicate a biological phosphorus release happening between the two sample points. Although both 

feed locations are feasible, the PRI appears to serve as the better location as there is more alkalinity 

present and less of a pH decrease. Furthermore, the required alum dose to reach 1.0 mg/L TP or below 

is less than the dose required for the ML sample.  



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 3–Identification of Alternatives 

 

 

Prepared by Strand Associates, Inc.  3-2 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S3.docx\111517 

 

 

Based on the jar test results, Tables 3.01-1 and 3.01-2 summarize the anticipated dosages required for 

ferric and alum to remove phosphorus to around 0.7 mg/L from the primary clarifier influent and mixed 

liquor, respectively. Detailed test results are shown in Appendix A. 

 

PRC 
Dose 

(gal chemical/ MG influent) 
PRC Required (gpd) at 

Current ADF1 
PRC Required (gpd) 

at Rated ADF2 

Ferric 138.5 392.0 692.5 

Alum 202.3 572.5 1,011.5 
            
            1Current ADF is approximately 2.83 mgd. 
                      2Current WWTP rated ADF is 5.0 mgd. 
 

           Table 3.01-1  Primary Clarifier Influent CPR Jar Test Dosages 

 

 

 

PRC 
Dose 

(gal chemical/ MG influent) 
PRC Required (gpd) at 

Current ADF1 
PRC Required (gpd) 

at Rated ADF2 

Ferric N/A N/A N/A 

Alum 264.0 747.1 1,320.0 
 

           1Current ADF is approximately 2.83 mgd. 
                    2Current WWTP rated ADF is 5.0 mgd 
 

           Table 3.01-2  Mixed Liquor CPR Jar Test Dosages 

 

 

Based on our experience, the jar test dosages typically overstate the chemical requirements by up to 

30 percent allowing for a safety factor in design. 

 

It should be noted that CPR can increase total biosolids production significantly. It is not uncommon for 

the biosolids mass to increase by 20 to 35 percent for a 1.0 mg/L phosphorus limit. 

 

As noted in the Master Plan, the Final Clarifiers have a surface overflow rate of 1,412 gallons per day per 

square foot (gpd/sf) at the peak flow rate of 12.5 mgd, which exceeds the Great Lake–Upper Mississippi 

River Board (GLUMRB) Recommended Standards for Wastewater Facilities recommendation of a 

maximum surface overflow rate of 1,000 gpd/sf.  The Master Plan noted that “additional clarifier capacity 

may be desirable for peak flow conditions”.  The GLUMRB Recommended Standards for Wastewater 

Facilities reduces the maximum recommended surface overflow rate to 900 gpd/sf for facilities with CPR 

and phosphorus limits less than 1 mg/L. This provides further support for additional final clarification as 

part of the Master Plan recommendation to add a third secondary treatment unit.  Three final clarifiers 

would provide a surface overflow rate of 900 gpd/sf at 11.95 mgd and 1,000 gpd/sf at 13.28 mgd. 

 

Table 3.01-3 provides the anticipated annual PRC costs for ferric and alum to remove phosphorus to 

around 0.7 mg/L. The bulk chemical costs were based on quotations from chemical suppliers currently 

serving the Mount Vernon, Ohio area. 

 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 3–Identification of Alternatives 

 

 

Prepared by Strand Associates, Inc.  3-3 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S3.docx\111517 

 
 

PRC 
Bulk PRC Cost 

($/gal) Injection Point 

Annual PRC 
Cost at 

Current ADF1 

Annual PRC 
Cost at Rated 

ADF2 

Ferric $1.66 
Primary Influent $237,500  $419,600  

Mixed Liquor N/A N/A 

Alum $1.40 
Primary Influent $292,600  $516,900  

Mixed Liquor $381,800  $674,500  
      
      1Current ADF is approximately 2.83mgd. 
             2Current WWTP rated ADF is 5.0 mgd. 

 

     Table 3.01-3  Annual Bulk Chemical Costs 

 

 

Based on the bulk chemical costs and the results of the jar tests, ferric is the more cost-effective, but 

either alum or ferric would be acceptable for today’s requirements. Therefore, the CPR system should be 

designed to accommodate the use of either coagulant in the future. 

 

B. Chemical Storage and Feed System 

 

Strand recommends sizing the bulk chemical tanks based upon the larger of either the ferric or alum 

requirements. Initially, to provide enough chemical storage for 30 days of alum at the current average 

daily flow (ADF), the chemical storage tanks would be sized to hold approximately 17,200 gallons. A 

10-foot-diameter tank with a side water depth (SWD) of 15-feet would hold approximately 8,800 gallons.  

A 12-foot-diameter tank with an SWD of 10 feet would hold approximately 8,500 gallons.  Two storage 

tanks would be required.  Double wall storage tanks are recommended in order to provide containment 

without the cost and maintenance of a containment area.  A tanker truck has the ability to deliver 

approximately 4,500 gallons of chemical per load.  At the rated ADF of 5.0 mgd, 17,200 gallons would 

provide storage for 17 days. 

 

C. CPR Alternatives 

 

Three options are proposed for the bulk chemical tanks and pumping.  

 

Option 1: 

 

There is available space on the second floor of the Secondary Treatment Building in the former 

polymer feed area and coagulant tank area.  Various configurations of chemical storage tanks 

were reviewed, but the existing ceiling height; existing piping, conduit, and ductwork; and lack of 

access for installation preclude adding tanks of sufficient volume to this space. Therefore, this 

option will not be considered further. 

 

Option 2: 

 

A second option would be to locate the chemical storage tanks on a slab on the south side of the 

Primary Sludge Building, between the two sets of primary settling tanks.  There does not appear 



City of Mount Vernon, Ohio 
Phosphorus Removal Planning Report Section 3–Identification of Alternatives 

 

 

Prepared by Strand Associates, Inc.  3-4 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\PRP Report.Project 4962.005.August.KRE\Report\S3.docx\111517 

to be available space in the Primary Sludge Building to house the chemical feed pumps and 

electrical components; therefore, a separate structure would be required to protect the equipment 

and provide the WWTP operators a viable space to complete maintenance work on the system.  

This building could be a prefabricated fiberglass reinforced plastic (FRP) building.  Storing the 